FILE No.811 06-18 ’03 08:25  ID:FHP FAX 18035334502 PAGE

[

5 HP 26" TILLER - - MODEL NUMBER'RD550C
TRANSMISSION (/19 94 . 82)
6 10

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.

1 74760624 Bolt, Mex 5/16-18x1-1/2Cr. 2 14 8173R Spacer, Split

2 74610682 *Boit, Hex 8/8-24 x 3-1/4 Gr. 5 15 73610500 *Nut, Keps 5/16

3 19131811 *Washer 13/32 x 13/16 x 11 18 19081412 Washer 9/32x 7/8x 12 ( &,

4 10040800 *Washet, Lock 3/8 17 19092016 Wasgher 8/32x1-1/4x ' € Ga.

6 7810M  Nut, Lock 3/8-24 18 10040400  *Lockwasher 1/4

6 9057R418  Shield, Tine - : 19 74810412 Bolt, Hex 1/4-28 x 3/4 (it 5

7 1949) Bracket, Engine, A.H, -+ 1106812X Pecal, Caution (Engine, 10p)

8 110518X Bracket, Engine, LM. -+ 127188X Decal, Tine Shield (Tin¢ { hieid)

9 10040500 *Washer, Lock 8/18 -- 120076X Decal, Warning (Tine Siil id)
10 73220500  *Nut, Hex 6/16-18 -- 121543X Pecal, Engine, B & S (En jine)
11 74760644 Bolt, Hex 5/16-18 x 2-3/4
12 126668X Transmisslon *STANDARD HARDWARE — PURCHASE LG JALLY
13 18171816 Washer 17/32x 1 x 16 Ga. NOTE: All component ¢imenslona given In 1. 3, Inches.

1 Inch w 26.4 mm
23



FILE No.811 06-19 ’03 08:25  ID:FHP FAX :8035334502 PAGE =

REPAIR PARTS

TINE ASSEMBLY

5 HP 26" TILLER - - MODEL NUMBER RD550C

KEY PART DESCRIPTION KEY PART
NO. NO. NO. NO.
1 100746M Tina, Outer, R.K. 4 B74A42
2 3146R Clip, Halrpin 5 100744M
3 674A43 Tina, Inner, R.H. 8 4929H

22

DESCRIPTION

Tine, Inner, L.H.
Tine, Outer, L.H,
Pin, Clavis



FILE No.811 06-19 ’03 08:25  ID:FHP FAX:8035334502 PAGE

IEPAIR PARTS
5 HP 26" TILLER - - MODEL NUMBER RD550C

NHEEL AND DEPTH STAKE ASSEMBLY

CLIIXT

L ]

KEY PART DESCRIPTION KEY PART DESCRIPTION

NO. NO. NO. NO.

1 9184H Pln. Clevis 13 1961d Support Depth Stake, L. 4

2 74760520 Bolt, Mex 5/16 18 x 1+1/4 14 1200988X Wagher

3 74760612 *Bol, Hex 5/16-18x3/4 15 5388J Spring, Stake

4 73220500  *Nut, Mex 5/16-18 16 121117X Bolt houlder

17 9188R Whsel

5 10040800 *Washer, Lock 518 18 19131311 *Washer 13/32x13/16x 1] Ga.
. 6 7810H * _ocknut 3/8-24 19 91890R Bracket, Wheel

7 4821H Clip, HairB 20 73680600 'Locknut Crown 3/8-16

g 18524 Support, Depth Stake, R.H. : 21 74760616  Bolt, Hex 5/16-18X 1

2 122233X Stake, Dept

1(1) %2%624 . Elr{t Cﬁ 5824 x 1-1/2 Gr. 6 *STANDARD HARDWARE — PURCHASE L1) JALLY

olt, Hex X r.
{2 74760624  Bolt Hex B/16-18x 1-1/2 Gr. 2 NOTE: Al component dimenslons given in L. . inches.



} FILE No.811 06-19 ’03 08:26  ID:FHP FAX:8035334502

PAGE &
REPAIR PARTS
5 HP 26" TILLER - - MODEL NUMBER RD550C

BELT GUARD AND PULLEY ASSEMBLY
KEY PART DESCRIPTION KEY PART PESCRIPTION
NO. NO. NO. NO,

1 128643X Assembly, Bracket, Belt Quard 18 110550X Bolt, Belt Quard

2 9484R Clip, Cable 19 12000038 ing, Klip

3 86777 Scraw, Hex, Washer Hd,, Slotted, 20 73380800  *Nut, Hex, Jam 3/8-13

Thd, Cutting #10-24 x 1/2 Type D 21 9178R Pullay, Idier

4 74770812 Bolt, Hex 1/2-20 x 3/4 22  B674A30 Arm, Idler

5 73220800  *Nut, Hex 3/8-18 23 74760620 *Bolt, Hex 3/B-16x I-1/4

8 2008J Pulley, Idier, Reverse 24 108968X Shaft, Idler Arm

7 127180X Assambly, Arm, Reverse |dler 256 73350500 Nut, Hex, Jam 8/16-1

B 74780624 *Bolt, Hex 3/8-16x 1-1/2 26 73220400  *Nut, Hex 1/4-20

9 106970X419 Guard, Belt 27 10040400 *Wagher, Lock 1/4
10 19091018 *Washer 9/32 x 5/8 x 16 Ga, 28 109227X Pad, Idlat
11 104213X Nut, Cap 1/4- 20 20 23200404  *Screw, Set, Socket, | sadless
12 72140405 Bott, Carrlage 1/4-20 x 5/8 C.P. 1/4-20x 1 /4
13 133038 V-Belt (Forward Motion) 30 101186l Sheave, Engine
14 2614J V-Belt (Reverss) 31 19131318 Washer 13/32 x 13/t x 16 Qa.
15 23230508 "gc'l:"ews.”SgthSogl/(gt. Headless -~ 128212 Decal, Belt Guard (E & t Guard)

P. -18 X

16 2807J Sheave, Transmission *STANDARD HARDWARE —PURCHAS £ LOCALLY
17  2649M Key, Square

NOTE: All corponent dimensions glver i1U.8. inches
1 inch = 25.4 mm

20



FILE No.811 06-18 03 08:26  ID:FHP FAX :8035334502 PAGE *

REPAIR PARTS
5 HP 26" TILLER - - MODEL NUMBER RD&50C

HANDLE ASSEMBLY

13
L)
KEY PART DESCRIPTION KEY PART DESCRIPTION
'NO. NO. NO. NO.
.1 181288X418 Bracket, Hanclle 20 23200406 “Screw, Set, Socket, Fo?ed
L 2 72140512 *Bok, Carrlage 5/16-18 UNC x 1-1/2 IHeadless 1/4-20 x 5/1
. 3 9266R Q@rip, Handle 21 12000027 *Ring, Klip
4 2623 Handls, L.H. 22 101248K Rod, Reverse, Upper
6 73680800 *Locknut, Crown 6/18-18 23 1778E Pin, Fletalnlng
6 1911111@ *Washer 11/32x 11/16x 16 Ga. 24 2613J Rod, Reverse, Lower
7 19121414  *Washer 3/8x 7/8 x 14 Ga, 26 19131316 *Washer 13/38 x 13/16x 161 e,
. B 63688 Knob, Handie 26 76020412 *Pin, Cotter 1/8 x 3/4
L 8 471 Bolt, Shoulder 5/18-18 x 3/4 27 76020308 *Pin, Cotter 3/8Rx1/2
10 10040500. *Washer, Lock 5/16 vo 121753X Decal, Reverse (Handle Br i ket)
11 73220800  *Nut, Hex 5/16-18 .- 110814X Decal, Fand Placement (M: it dle,
12 98000120  *Nut, Flanged 5/18.18 RH)
18 72140508  *Bolt, Carlage 5/16-18 x 3/4 Gr. 5 v 132629 Decal SHandIe Bracket
14 674A150419 Penel, Handle -~ 132234 Manual, Owner's (Eng Ish)
Jg 6; 18510 *aoﬂ éarrlaﬁe 5/16-18 x 1-1/4 Gr. 5 v 132235 Manual, Owner's (Franch)
‘ andls, R
xig 106932X Knob, Control, Reverse "STANDARD MARDWARE — PURCHASE LOC£ LLY
1 ggggj : f:‘?;?' ggﬁff&' ..l[l‘rr:: NOTE: Allcomponentdlmensuonsaregwan InU.13. nches.

1 Inch = 25.4 mm

‘19



